&5, &W

ND. PARTS NO PARTS NAME OTY | DRAWING NO

| 1422-0101 | FRAME ASSY_6S, 6W 1 |1426-0101

2 C5-1235 | HS-BOLT M12x35 10

3 SH-12 | SH M2 10

4 1603-0800 | DRIVE ASSY |

5 RP-1090 | SPRING PIN 10x90 1

6 $5-0816 | S-BOLT MBx16 1

7 2101-1601 | HANDLE SHAFT 1| 2012465

8 BB-6012LLU | BALL BEARING 6012LLU 2

9 2101-0109 | DRIVE GUARD 1| 1420-01068

10 0002-0825 | HS-BOLT MBx25 4

" SH-08 | SH W8 8

12 1219-0105 | DRIVE GOVER 1 2011914

13 1219-0104 | GYLINDER GOVER 120119130

14 Ms-08207 | FrodLt WAx20 BLAGK 6

15 1218-0103 | BATTERY COVER 12011912

16 WS-05120 | F+BOLT W5x12 12

17 1219-0108 | HINGE_B-78-A-15 2

18 PH-05 | PH N5 6

19 SH-05 | SH N5 6

20 HN-05 | H-NUT M5 6

21 1420-0104 | SIDE GUARD COVER RIGHT 1| 1420-0104A-2

22 1420-0105 | SIDE GUARD COVER LEFT 1 1420-0108A-1

23 1420-0108 | HINGE_TH-TM NOBS 4

24 (5-0620 | HS-BOLT M6x20 24

25 HN-06 | H-NUT M6 24

26 SK-06 | SH NG 24

27 PH-06 | PH NG 24

28 0278-0000 | PONER PACKAGE ASSY |

29 C5-0025 | HS-BOLT MOx25L(3/8°x25) )

30 SK-10 | S H10 2

2
FRAME
65, 6V

NO. PARTS NO PARTS NAME 0Ty DRAWING NO
31 9451-0006 | BATTERY_EB65 2
32 2101-0112 | CONTROL PANEL 1 | 3003287
33 PW-08 PH M8 4
34 HN-08 | H-NUT M8 4
35 1604-0121 | INDEX PLUNGER_IP-1-12 2




&5

ND. PARTS NO PARTS NAME oY DRAWING NO
1 1422-0201 | OUTER MAST 1 1422-02018
2 1103-1000 | LOAD WHEEL_ ¢ 78x70 2 EX-5151
3 BB-620477 | BEARING 620477 B
4 1420-1001 | WHEEL COLLAR 4 EX-5603A
5 1420-0205 | CHAIN WHEEL PIN 2 1420-02028
] 55-0810 | S-BOLT Mex10 3
i HN-16 H-NUT W16 2
8 PH-16 P M16 1
9 C3-1020 | HS-BOLT M10x20L 1
10 SH-10 SW M0 1
1 SRS-20 SNAP RING S-20 2
12 SRS-47 SNAP RING S-47 1
13 16030405 | CHAIN WHEEL 1 E-7359B-7
14 16020306 | CHAIN WHEEL PIN 1 E-7360B-1
15 21030203 | CHAIN #50 1
16 1405-0405 | CHAIN END EOLT 1 EX-1268D
17 SP-0330 | SPLIT PIN ¢ 3x30 1
8 1405-0406 | CYLINDER BAND 1 EX-0835A
19 SH-08 SWoMe 2
20 HN-08 H-NUT M8 2
2 21010202 | CHAIN WHEEL ERACKET 1 3002099
22 1603-0402 | WASHER_ ¢ 30x ¢ 20x2. 3 2
23 LIFT CYLINDER ASSY 1




FOREK

&5

&5
No. PARTS NO PARTS NAME OTY | DRANING NO
1 1426-0301 | FORK 2 | 30030608
2 2101-0301 | CARRIAGE 1 [30030950
3 2101-0303 | FORK SHARFT 1 [3003081C
4 MS-0810T | P+BOLT MBx10 1
5 1503-1506 | MAST ROLLAR 4 |Ex-51308
MAST ROLLER
6 210170206 | ‘SHIM_g35x ¢ 25. 3xt1. 0 4 |Feowsoe
7 BB-62062Z | BALL BEARING 620622 4

14




HANDLE

HaAMDLE
NO. PARTS NO PARTS NAME CTY | DRAWING NO
1 MS-O410N | P-BOLT M4x10 7
2 SH-04 | S W4 g
3 P-4 | PN W4 s
4 1208-1604 | EMERGENCY SWITCH I |Fa049-Fo035
5 1208-1618 | SPRING 1| 4006080¢
6 0019-0012A | ROUND NUT MICROSKITCH ONLY | 2
7 0023-0012 | i FRAS CROBHIToH LY 2
8 0019-00128 | NUT_MICROSWITCH ONLY 2
9 9705-0003 | MICROSWITCH_SB-221 2
10 CS-0416 | HS-BOLT M4x16 s
T 21011605 | SHITCH BASE 140101944
12 1208-1603 | SWITCH COVER 2 | 40085064
13 1216-1601 | HANDLE COVER-A 1| 2000767
14 1208-1602 | HANDLE COVER-B 1| 20108804
15 1604-1629 | FINGER 2 | 40080608
16 SS-0505 | S-BOLT x5 2
17 1208-1402 | CAM SHAFT SPACER 2 | 4008504
18 1604-1631 | SAPCER B 1| 4006567
19 SS-0405 | S-BOLT MéxS 2
2 1604-1932 | SET SPRING 1| 4006550€
21 1208-1615 | SWITCH BRACKET 2 | 40084648
2 1208-1401 | CAM SHAFT 1 |Fa049-Fo308
2 HN-03 | HONUT M3 2
24 1208-1400 | CONTROLLER CAM 14008505
25 9701-0009 | MICROSWITCH_V-10-1A5 3
26 9701-0010 | ACTUATOR_VAL-2 3
27 PN-03 | P M3 2
28 SH-03 | SH M3 2
29 MS-0340T | P-BOLT(+) M3xd0 2
20 0061-0002 | GRIP 2 | 40065564
24
HANDLE
NO. PARTS NO PARTS NANE OTY | DRAWING NO
3 1208-1607 | GRIP GUARD 2 | 40065524
32 MS-0510S | F-BOLT M5x10 4
33 2101-1602 | HANDLE POST 1| 20124668
34 1219-1601 | HANDLE BRACKET PIN 1 | 4000727
35 0110-0032 | BUSH BM1615F24FB (CUT) 2
36 1208-1610 | RETURN SPRING 1| 40081844
37 1208-1611 | SPRING COLLAR 1| 40049564
38 2101-1603 | HANDLE BRACKET 1| 2102467
39 0701-0006 | MICROSWITCH_Z-156022-B 1
40 $5-0520 | S-BOLT W5x20 1
4 HN-05 | H-NUT M5 i
42 RP-1080 | ROLL PIN ¢ 10x80 i
43 0705-0018 | PUSH BUTTON SHITCH_MB-2521 2
44 2101-1604 | SHITCH SPACER 2 4010191
45 PH-06 | PH M6 i

235




DRIVE

DRIVE
NO. PARTS MO PARTS NAME Ty DRAWING NO
1 C5-0835 | HS-BOLT M6x35 10
2 1603-0801 | COVER 1 J002866
3 BB-620377 | BALL BEARING 6203ZZ 1
4 1603-0802 | HELICAL GEAR 1 4010150
L BK-0724 | KEY Tx24 1
] 1603-0803 | SPUR PINION 1 4010151
7 BB-620477 | BALL BEARING 620427 1
8 0067-0010 | DIL 3SEAL 2 AC15287
L PP-0822 | PARALLEL PIN 8x22 4
10 0079-1401 | GREASE NIPPLE 1/4 2
1 PP-0625 | PARALLEL PIN Gx25 2
12 BB-G20277 | BALL BEARING 6202ZZ 2
13 BK-0520 | KEY Sx20 1
14 1603-0804 | INPUT SHAFT 1 4010149
15 BK-0525 | KEY Sx28 1
16 G5-0830 | HS-BOLT M3x3D 1
17 Si-08 SW NS ]
18 1603-0805 | SPUR GEAR 1 4010152
19 BB-60130DU | BALL BEARING &013DDU 2
20 SW-10 W MI0 ]
21 HN-10 H-RUT M10 ]
22 1603-0806 | COLLAR 1 4010153
23 1603-0807 | CASING 1 20124164
24 1603-0808 | TIRE BOSS 1 3002871
25 $5-1022 | S-BOLT Mi0w22 ]
26 1700-0801 | TIRE 285x80 1 20118588
21 1100-0805 | COUPLING 1 EX-3769
28 1603-0810 | MOTOR MOUNTING PLATE 1 3002870
20 HK-0519 | HALF KEY 5x19 1
30 0204-0001 | MOTOR ASSEMBLY 1 3002878
27
DRIVE
NO. PARTS NO PARTS MAME Ty DRAWING NO
H SW-06 SW MG 4
32 G5-0620 | HS-BOLT MGx20 4
33 1603-0800 | DRIVE ASSY 1

28




DRIVE MOTOR

DRIVE MOTOR

ND. PARTS NO PARTS MAME Ty DRAWING MO
1 9203-0002 | END COVER A 1
2 82040003 | YOKE 1
3 9204-0004 | END COVER B 1
4 9204-0005 | END COVER C 1
5 52040006 | ARMATURE COIL 1
] HK-0519 | HALF KEY 5x19 1
1 BB-6004ZZ | BALL BEARING 6004727 1
8 BE-62027Z | BALL BEARING 6202ZZ 1
9 9204-0007 | FIELD CORE 4
10 9204-0012 | FIELD COIL 4
11 M5-1020T | P+BOLT M10x20 4
12 M5-0520N | P-BOLT M5x20 4
13 SW-05 SN M5 8
14 MS-0510T | P+BOLT M5x10 4
15 M5-0510N | P-BOLT M5x10 2
16 9204-0013 | BRUSH HOLDER 4
17 82040010 | SPRING 4
18 9205-0011 | CARBON BRUSH 4
19 9204-0001 | MORTOR ASSY_KM-2475A 1




BRAEE

NO. PARTS NO PARTS NAME oty DRAWING NO
1 HE-0525 | H-BOLT M5x25 3

2 1602-0801 | SPACER 1 EX-4907C-2
3 1309-0802 | FIELD 1

4 UN-05 U-NUT M5 9

5 P05 P M5 3

] 1309-0813 | SPRING 3

7 HN-05 H-NUT M5 3

8 1309-0809 | COLLAR 3

9 13090905 | ARMATURE 1

10 1309-0806 | DISK 1

1 1309-0807 | INNER DRIVER 1

12 1309-0808 | MOUNTING PLATE 1

13 MS-05505 | F-BOLT MSx50 3

14 16020902 | BASE 1 EX-4907C-1
15 C5-0610 | HS-BOLT M6x10 4

16 SN-06 SW MG 4

17 1309-0910 | BRAKE ASSY_MNBO. 6G-03 24V 1




=

LIFT CYLINDER

'IE--H,_‘_HHM

=2

LIFT CYLINDER

.y

&5

NO. PARTS NO PARTS NAME O'TY | DRANING NO
i 1500-0508 | CYLINDER TUBE_ ¢ 50x750st 1
2 1500-0509 | PISTON ROD_ ¢ 50x750st 1
3 CYLINDER HEAD 1
4 BUSH 1
5 U RING 2
6 WIPER RING 1
] 0 RING_JASO F404 2050 TYPE 1
BACK UP RING 1
9 1500-0510 | BUSH 1
10 1500-0511 | SPACER 1
11| 1416-0501 | CYLINDER COLLAR 1
12 1416-0502 Ijéﬁ_ﬁﬁsr T 1
3 1500-0512 ?ﬂglm SET No. 5, 6, 7, |
14 | 1500-0513 | CYLINDER HEAD KIT No. 3, 4 1

34




FOWER FPACKAGE

POWER PACKAGE

NO. PARTS NO PARTS NAME QTY | DRAWING NO
1 96004-00003 | PONER PACKAGE ABO10203W 1
2 9300200007 mﬁfhgﬁma 1
3 93002-00006 | MOTOR 1 igggﬁ;’a
4 9279-0011 | JOINT 1 |ASs10204
5 9279-0018 | CARBON BRUSH 2
6 CS-0620 | HS-BOLT M6x20 4
7 SH-06 | SH M6 4
8 96000-00013 | SOLENOID VALVE 1 ﬂg;ﬁﬂ:“
9 95000-00004 | SWITCH BRACKET 1 |As367104
10 HB-0612 | H-BOLT M6x12 4
" 95003-00015 | MAGNET SWITCH 1 ?AEHJEW{DGEJW
12 96000-00010 | BASE SET ASB94503 1
13 90660-00001 | STEEL BALL_3/16" 1
14 96090-00015 | DG SPRING 1 |AS846904
15 96000-00011 | R MOVABLE VALVE 1 |AS849304
16 96090-00016 | SPRING 1 |AS855204
17 ORP-16 | O-RING P16 1
18 96090-00010 | R ADJUSTMENT SCREW 1 |Ass51804
19 96090-00013 | SLIP 1 |Ass40604
20 9609000014 | SPOOL 1 |Ass40704
71 96090-00017 | SPRING 1 |As852604
22 ORS-08 | O-RING S8 1
23 96090-00011 | F ADJUSTMENT SCREW 1 |ASs4904
24 ORS-14 | O-RING S14 1
25 96090-00018 | HOLDER 1 |ASs4sd04
26 HN-08 | H-NUT M3 1
27 96090-00009 | CHECK COVER 1 |AS855604
28 96000-00012 | CHECK CARTRIDGE VALVE 2 | ASB42004
29 ORP-03 | O-RING PO 2
30 96090-00012 | CHECK HOLDER 2 | As854104
40
POWER PACKAGE
NO. PARTS NO PARTS NAME aTY DRAWING NO
31 ORS-12.5 | O-RING §12.5 2
32 CS-0650 | HS-BOLT M6x50 6
33 PW-06 PW MG 6
34 ORG-10 | O-RING G10 1
35 ORP-06 | O-RING P& 1
36 | 96004-00005 | GEAR PUMP 1 #EE?W (186
37 ORS-25 O-RING S25 1
38 96003-00006 | RETURN PIPE 1 |AS318304
o |movoon| I o |
40 96000-00008 | SUCTION FILTER 1 |AS320004
41 Q0359-00001 | VOLUME NUT M16 T=3 2
42 96003-00005 | SUCTION PIPE 1 |AS342204
43 96090-00008 | TANK PLATE 2 |AS208304
AS1371P3 +
44 96004-00006 | TANK SET 1 |AS211504 +
AS210200
96004-00007 | TANK 1 |AS1371P3
46 96080-00006 | 0IL CAP 1 |AS211504
47 9279-0005 | LEVEL GAUGE 1 |AS210200

41




CIL PIPING

OIL PIFING

NO.

PARTS NO

PARTS MAME

oY

DRAWING MO

9278-0000

POWER PACKAGE ASSY

ORP-11

O-RING P11

0080-0021

JOINT_8/16-18SAEXPT3/8

4008490

0080-0007

ELBOW 907 _PF1/4xPT3/8

ORP-09

O-RING P9

0080-0022

JOINT_7,/16-20SAEXPT1/4

4008619

0080-0004

STREET ELBOW_PT1/4xPT1/4

0102-6100

HIGH PRESSURE
HOSE_ ¢ 6x1000L

2101-1102

90" VALVE CONNECTOR
ELBOW_UEV30G03R02

10

0101-087 %

VINYL HOSE_ ¢ 9 ¢ 1 5

HOSBS-16

HOSE BAND 16N

12

0073-0114

HOSE NIPPLE_¢ 10. 5xPT1-4

13

LIFT CYLINDER ASSY

42




ELECTRIC PART 1

ELECTRIC PART 1

NO. PARTS NO PARTS NAME UTY | DRAWING NO
1 2101-1400 | CONTROL ASSY 1
2 9399-0001 | FUSE HOLDER_F-3321 (F-10) 1
3 0302-0005 | GLASS TUBE FUSE_SA 1
4 9398-0001 | FUSE BOARD_S x 30 x 100 2
5 93010060 | LINK FUSE_6OA 1
6 9301-0150 | LINK FUSE_150A 1
7 9900-0201 | TERMINAL BOARD 1
8 9902-0007 | SPACER_6.1x 10 11 6
9 0398-0012 | BUS BAR 1
0 00151001 | WAGNET SWITCH_CHAK-2-TX~19 5

24y

1 9050-0012 | HIGH POWER RELAY_LY2-DC24V 1
12 0099-0001 | SOCKET _PTF-08A 1
1 9801-0001 | TIMER BOARD_KOLEC-T 24V 1
14 9016-0002 | MAGNET SWITCH_SW-80-974 1
15 2101-1410 | SWITCH PANEL ASSY 1
16 9705-0019 | PONER-OFF SWITCH_EWS12L 1
17 0498-0005 ggfmmm& 1
18 9702-0001 | KEY SWITCH HI-1D 1
19 EK00-0415 | VARISTOR_TNR15680K 1




ELECTRIC PARTS 2

ELECTRIC PARTS 2

NO. PARTS NO PARTS NAME UTY | DRAWING NO
1 9701-0009 | MICRO SWITCH_V-10-1A5 3
2 9701-0010 | AGTUATOR_VAL 3

97050003 | PUSH BUTTON SHITCH 56- .
4 9705-0018 | PUSH BOTTON SHITCH_MB~2521 2
5 9701-0006 | WICROSWITCH_Z-156022-B 1
6 9905-0001 | HORN_SPH-24V 1
] g511-0002 | CONTING RESISTANGE 0.30- :
8 9451-0002 | BATTERY_EB-100 2
9 9451-0006 | BATTERY_EBES 1

10 2101-1420 | MAIN HARNESS 1
1 2101-2110 | HANDDLE HARNESS 1
12 2101-1421 | HANDDLE HARNESS 1

46




CHARGER

CHARGER

PARTS NO

PARTS NAME

a0ty

DRAWING NO

9119-0001

FUSE_20A 30L

9119-0002

TRANSFORMER 1 1. ZKVA

9118-0003

THERMAL PROTECTOR

9118-0004

PRINT BOARD_KSP-D56-1

9118-0005

PRINT BOARD_KSP-D05-1

9118-0006

PUSH BUTTON SWITCH_DS-681

9118-0007
9118-0008

SILICON STACK_D-40N
SHORT GIRCUIT PTOTECTION

0| O =l | || B | L3 | R

9118-0009

BATTERY CODE

—
=

9118-0010

INFUT CODE

—
—_—

9119-0000

CHARGER ASSY_KS-24200




	2212_SHPF6S_フレーム.pdf
	2212_SHPF6S_マスト.pdf
	2212_SHPF6S_フォーク.pdf
	2212_SHPF6S_ハンドル.pdf
	2212_SHPF6S_ﾄﾞﾗｲﾌﾞ.pdf
	2212_SHPF6S_ﾄﾞﾗｲﾌﾞﾓｰﾀｰ.pdf
	2212_SHPF6S_ブレーキ.pdf
	2209_SHPF6S_ﾘﾌﾄｼﾘﾝﾀﾞｰ.pdf
	2212_SHPF6S_パワーパッケージ.pdf
	2212_SHPF6S_オイルパイピング.pdf
	2212_SHPF6S_エレクトリックパーツ1.pdf
	2212_SHPF6S_エレクトリックパーツ2.pdf
	2212_SHPF6S_チャージャー.pdf

